



# Todo Droga

Química Mayorista

Certificado de análisis de acuerdo a DIN 55350-18-4.2.2

Trietanolamina pura

230KG Bidones de acero

Vuestra Orden

20088

00000000050051884

Lote: 89189175L0

Manufacturing date: 08.08.2018

Best Before: 08.08.2019

Material	50051884
Pedido	7050211613 000010
Entrega	3190755069 000010
Lote	89189175L0
Lote/Canti	3680.000 KG
Total	18400.000 KG
Transporte	TRHU2653045

Inspection characteristics		Test result	Specifi- cation	Test method
Platinum Cobalt Color	APHA	2	<=30	DIN EN 1557
Water	%	0.07	<=0.10	DIN 51777
Monoethanolamine	%	<0.01	<=0.10	GC
Diethanolamine	%	<0.01	<=0.40	GC
Triethanolamine	%	99.45	>=99.30	GC
high boilers	%	<0.47	<=0.50	GC

The production plant is certified according to DIN ISO 9001:2015

